



Test Report

No.: DGC160309010G02

Date: March 14, 2016

Page 1 of 4

Applicant: NINGGUO BST THERMAL PRODUCTS CO.,LTD

Address: 2# 101 room, Fenghuang City, Qinglong West Road, Ningguo City, Anhui Province, China

Manufacturer: NINGGUO PARKER AUTO PARTS CO.,LTD

Address: #7, Waihuan South Road, Ningguo City, Anhui Province, China

Sample Name: FIRE SLEEVE

Model No.: BST-FRS

Date of Sample Received: March 09, 2016

Test period: March 09, 2016 to March 14, 2016

Test requested: In accordance with RoHS Directive 2011/65/EU.

Test method: Please refer to next page.

Test result: Please refer to next page.

Conclusion: Based on the test results, the submitted sample(s) comply with the RoHS Directive 2011/65/EU.

Written by:

Grace

Coby

Checked by:

Flora

Approved by:

This document cannot be reproduced except in full, without prior written approval of ATC. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Accurate Technology Co., Ltd.

Address: No.345, Baima Block, Guantai Road, Nancheng District, Dongguan, Guangdong, China

Tel: (+86-769) 23301666 Fax: (+86-769) 23301600 Email: dges@atc-lab.com Http://www.dgac-lab.com